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1. GENERAL INFORMATION

1.1 DESCRIPTION OF SAMPLE

Sample Name   ：Irradiation Cross-Linked Polyethylene Foam 

Model No. ：XI 

Lot No. ：--- 

Material ：--- 

Main Substance  ：--- 

Buyer ：--- 

Supplier ：---
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1.2 PHOTO OF SAMPLE 

Sample NO. Description of test part Photo 

01 foam 
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2.CHEMICAL ANALYSIS TEST

2.1TEST CONDITIONS AND RESULTS 

Sample No 01：Irradiation Cross-Linked Polyethylene Foam 

The 21th SVHC(2019.07.16) 

Test Item(s) Method Instrument Unit MDL Result 

2-methoxyethyl acetate EPA 3550C GC-MS mg/kg 100 N.D. 

Tris (4-nonylphenyl, branched and 

linear) phosphite (TNPP) with ≥ 0.1% 

w/w of 4-nonylphenol, branched and 
linear (4-NP) 

EPA 3550C GC-MS mg/kg 100 N.D. 

2,3,3,3-tetrafluoro-2-
(heptafluoropropoxy) propionic acid, its 
salts and its acyl halides (covering any 

of their individual isomers and 
combinations thereof) 

EPA 3550C GC-MS mg/kg 100 N.D. 

4-tert-butylphenol EPA 3550C GC-MS mg/kg 100 N.D. 

Note： 
 (1) N.D. = Not detected. (< MDL) If the clients required the result must be value(s), the value just for reference. 

(2) MDL = Method Detection Limit. 
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2.2 MEASUREMENT FLOW CHART 

REACH SVCH Test Flow 

 

 

 

------End of Report------ 
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